CERTIFICATE OF TESTING

Florida Wire & Rigging Supply, Inc.

4524 36th Street

Orlando, FL 32811

T: 800-432-2269 | F: 407-422-9614

www.FloridaWire.com

Customer : Blizzard Test Report #: 022019013

Address : Address 3 Test Type : Break Test
Address 3 Peak Load : 2469.999 Lb

Customer PO #: Peak Elongation : -14.277 in

Order # : 6044792 Test Duration : 0:0:4.1 (H:M:S)

item Serial # : FW12 Test Standard :

Test Date : 02/20/19 W.LL.: 0.000 Lb

Test Time : 13:06:27 Comments : 10F1

Description : B- single Ccoupler

Customer Notes :

pull test

Load [Lb]

2600.0
2400.0-
2200.0-
2000.0-
1800.0-
1600.0
1400.0-
1200.0-
1000.0-

B00.0-

600.07]

400.0

200.07

0.0~ T
0.0 0.2

¥ T T T
0.4 0.6 08 10

T
1.2

T
1.4

I I i T T I
1.6 18 2.0 22 24 2.6

Time [ sec]

T I 1

2.8 3.0 3.2

T T 1
38 4.0 4.2

As of this date the lifting device described above has been found to be of acceptable condition. It is understood that this
test does not preclude the necessity to perform frequent and periodic inspections in conjunction with a regular maintenance
program in accordance with manufacturers specifications and/or federal, state and local guidelines. As applicable this test
does not constitute a warranty or guaranty of the performance of the above equipment. Slings meet or exceed ANSI/ASTM
B30.9 and CFR29 1910.184 Standards. | certify that the above described lifting sling (device) has successfully completed
load testing IAW contract or purchase order requirements and the information contained in this document is to the best of

bnnurdadrns and haliof anniirata and ~Aamnlatas

Acceptable
Not Acceptable

Test Operator : «-]

Jerome Thomas




